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95230 Dust cable-X 22.20
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Date Of Test: 1401/12/25
Parameter table:
Customer . Az Bargh Test standard: -
Order No. s - ID Specimen : Dust Cable-X
Order Date : 1401/12/25 Tester . R.Ebrahimi
Results:

Test ID | Speciment ID | FMax
kN

95230 |Dust Cable-X | 22.20

Series graph:
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TestID SpeclmentID = FMAX

95231 Dust cable-Y 47.02
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Date Of Test: 1401/12/25
Parameter table:
Customer . Az Bargh Test standard: -
Order No. - ID Specimen : Dust Cable-Y
Order Date . 1401/12/25 Tester . R.Ebrahimi
Results:

Test ID | Speciment ID | FMax
kN
95231 |Dust Cable-Y|47.02

Series graph:
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